



M A X T E R
 GLOVE MANUFACTURING SDN BHD
 (229862-H)

LOT 6070
 Jalan Haji Abdul Manan, 6th Miles Off Jalan Meru
 41050 Klang, Selangor, Malaysia
 Tel: 603-33929888 (8 lines) Fax: 603-33923328
 E-MAIL: info@maxter.com.my

CERTIFICATE OF ANALYSIS

LABEL : A) SUPERMAX
 ORDER REF. : SHK/17657
 TYPE OF GLOVE : Non Sterile Powdered Latex Examination Gloves
 ANALYSIS DATE : 14TH FEBRUARY 2020
 REFERENCE STANDARD : ASTM D3578

Size	Quantity (Cartons)	Quantity (Pieces)	Lot No.
M	1,100	1,100,000	6006270917
Total	1,100	1,100,000	

1. WATERTIGHT TEST
 Inspection level: GI
 AQL: 1.5

Size	Sample size (pcs)	Acceptance	Defects(pcs)	Result
M	500	14	5	Pass

2. DIMENSIONS
 Inspection level: S2
 Acceptance: 1
 AQL: 4.0
 Defects found: 0
 Result: Pass

Sample No.	Size	Length (mm)	Width (mm)	Thickness (single wall) (mm)	
				Fingertip	Palm
1	M	244	95	0.15	0.13
2	M	246	94	0.16	0.12
3	M	245	94	0.15	0.12
4	M	243	95	0.15	0.12
5	M	242	95	0.15	0.12
6	M	243	95	0.15	0.12
7	M	245	94	0.16	0.12
8	M	245	94	0.15	0.13
9	M	243	94	0.15	0.12
10	M	244	95	0.15	0.13
11	M	247	95	0.15	0.12
12	M	246	94	0.15	0.13
13	M	247	95	0.16	0.13





M A X T E R
GLOVE MANUFACTURING SDN BHD
(229862-H)

LOT 6070
Jalan Haji Abdul Manan, 6th Miles Off Jalan Meru
41050 Klang, Selangor, Malaysia
Tel: 603-33929888 (8 lines) Fax: 603-33923328
E-MAIL: info@maxter.com.my

CERTIFICATE OF ANALYSIS

3. TENSILE STRENGTH & ELONGATION AT BREAK BEFORE ACCELERATED AGEING AND AFTER ACCELERATED AGEING
Inspection level: S2
AQL: 4.0
Acceptance: 1
Defects found: 0
Result: Pass

Sample No.	Size	Tensile Strength at break before aging (Min 18 MPa)	Elongation before accelerated aging (MIN 650%)	Tensile Strength at break after aging (Min 14 MPa)	Elongation after accelerated aging (MIN 500%)
1	M	20.84	825	18.30	770
2	M	20.92	815	18.23	745
3	M	21.46	825	18.45	735
4	M	20.89	820	17.96	730
5	M	21.48	830	18.26	725
6	M	20.59	835	18.45	740
7	M	21.22	830	18.02	775
8	M	20.89	815	17.96	740
9	M	21.56	825	18.02	725
10	M	20.14	820	18.45	730
11	M	20.36	820	17.96	725
12	M	21.14	825	18.65	745
13	M	20.82	830	18.24	720

4. PROTEIN CONTENT TEST

Size	Protein Content (Max 200 μ g/dm ²)	Result
M	108.38	Pass

5. POWDER TEST

Size	Powder Content (Max 10mg/dm ²)	Result
M	3.08	Pass

CONCLUSION: The lots tested are complied with ASTM D3578 standard as referring to the above findings of randomly selected samples.

PREPARED BY:


Khamidah bt Sidek
QA OFFICER

APPROVED BY:


Rosnita Abdul Hadi
QA ASSISTANT MANAGER

